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1.This report is invalid without company’s special seal for testing on assigned page.

2.This report is invalid without authorized person’s signature.

3.This report is invalid where any unauthorized modification indicated.

4.Don’t copy this report in partial (except full copy) without any official approval in written by

our company. This report is invalid without re-stamping the special seal for testing in copying

report.

5.Any holder of this document is advised that this report is for the exclusive use of Intertek's

Customer and is provided pursuant to the agreement between Intertek and its Customer.

Intertek's responsibility and liability are limited to the terms and conditions of the agreement.

This report was made with due care within the limitation of a defined scope of work and on the

basis of information, materials and instructions received from the Customer or its nominated

third parties. Intertek is under no obligation to refer to or report upon any facts or

circumstances which are outside the specific instructions received and accepts no responsibility

to any parties whatsoever, following the issue of the report, for any matters arising outside the

agreed scope of the works. The tests results are not intended to be a recommendation for any

particular course of action. Customer is responsible for acting as it sees fit on the basis of such

results.

6.Intertek's written consent is required to use Intertek's name or logo on the object, product or

service being tested. The observations and test results in this report relate only to the sample

under test. This report alone does not indicate that the item, product or service has passed any

Intertek certification program.

7.The report was digital signed by Shang Hai, Intertek Group plc, please using Adobe Acrobat

Reader to verify the authenticity.
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Sample ID: S200923003SHF.001

Date of receipt of test item: 2020-12-11

Applicant: ZHEJIANG TOFINE COMMERCIAL AND TRADE CO., LTD.

Applicant Address: Room23A01-19, Wanda Plaza Building 4#, JinhuaCity, Zhejiang Province, China

Attn: Anna

Test object does meet the requirement:

Model and/or type reference:

The submitted samples were tested in accordance with specified standards, and listed the result accordingly, refer to

text for detail.

Date (s) of performance of tests: 2020-12-18~2020-12-18

Test object does not meet the requirement: F (Fail)

P (Pass)

Standard: EN 14351:2006+A2:2016 Clauses 4.2, 4.5 and 4.14

Rating(s): Not specified

TCE-001

Testing information

Manufacturer: ZHEJIANG TOFINE COMMERCIAL AND TRADE CO., LTD.

Report Authorized

Intertek Testing Services Shenzhen Ltd. Shanghai Fengxian Branch

Plant 5, No. 6958 Daye Road, Fengxian District, Shanghai, China

Tel: 021-61136116      Fax: 021-61189921

Website: www.intertek.com

Test Report

Issue Date: 2021-01-07 Intertek Report No. 200923003SHF-001

Sample information

Product: Steel Door

Trade Mark: /

Possible Test Case Verdits

Test Case does not apply to the Test object: N/A

Title: Reviewer Title: Project Engineer

Gio LiuName:Zac ZhangName:
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 Test Items, Method and Results：

EN 14351-1:2006 + A2:2016

Clause Requirement Result - Remark Verdict

Test Report

Issue Date: 2021-01-07 Intertek Report No. 200923003SHF-001

4.5 Watertightness

A watertightness test shall be carried out in accordance

with EN 1027, Method 1A.

Classification according to EN 12208.

4.2 Resistance to wind load

Tests on windows and external pedestrian doorsets

shall be carried out in accordance with EN

12211.Classification according to EN 12210.

Test pressures for: Class 4

EN 12207 by more than 20%.

The test specimen meets the

requirement of clause 6.1 of EN 12210

Conclusion: Final classification C4

The data of resistance to wind load

can be referenced to Appendix C.

Relative frontal deflection:

Class
C4

After repeated pressure test and

safety test, no significant damage

happened, and the sample door was

still operable. The test specimen

remained closed.

(Class ) as specified in

Pass

Water penetration: When water

sprayed for 300 seconds at 250 Pa,

there was no water penetration.

The door drawing of watertightness

can be referenced to Appendix C.

Pass

P1: 1600

P2: 800

Non-shielded (A): Class

The air permeability after tests P1 and

P2 did not exceed the upper limits of

the claimed air permeability class

P3: 2400

4.14 Air permeability – before and after wind load

Two air permeability tests shall be carried out in

accordance with EN 1026, one with positive test

pressures and one with negative test pressures.

Classification according to EN 12207.

Pass

Overall area: 1.97 m2

Final classification of air permeability

The data of air permeability can be

referenced in Appendix C.

Length of opening joint: 5.65 m

(After wind load): Class
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Fig.1 Drawing of Representative Sample

Appendix A: Product Drawings

Test Report

Issue Date: 2021-01-07 Intertek Report No. 200923003SHF-001
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Appendix B: Information about Representative Sample supplied by manufacturer

Test Report

Issue Date: 2021-01-07 Intertek Report No. 200923003SHF-001
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1.

m

m2

related to overall area

(m3/hm2)
4.32 5.96 7.22 8.01 8.96 9.75 11.97 13.70

Table 2

Air

permeability

at negative

pressure

50 100 150 200 250

17.64 19.19 23.55 26.97

related to joints length

(m3/hm)
1.51 2.07 2.52 2.79 3.12 3.40 4.17 4.77

Test Report

Issue Date: 2021-01-07 Intertek Report No. 200923003SHF-001

Appendix C: Test Data Summary

300 450 60050 100 150 200 250

Air permeability

Test pressure step (Pa)

Windows and doors – Air permeability – Test method EN 1026 – before wind load

Table 1

Air

permeability

at positive

pressure

absolute (m3/h) 8.51 11.72 14.21 15.77

300 450 600

absolute (m3/h) 9.96 16.39 22.30 28.42 35.06 42.53 70.44 102.60

related to joints length

(m3/hm)
1.76 2.90 3.95 5.03 6.21 7.53 12.47 18.16

related to overall area

(m3/hm2)
5.06 8.33 11.33 14.44 17.82 21.61 35.79 52.13

Test pressure step (Pa)

Air permeability

·     Length of opening joints: 5.65

·     Overall area: 1.97
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Table 3

Average air

permeability

50 100 150 200 250 300 450 600

absolute (m3/h) 9.23 14.06 18.26 22.10 26.35 30.86 46.99 64.79

related to joints length

(m3/hm)
1.63 2.49 3.23 3.91

15.68 23.88

4.66 5.46 8.32 11.47

32.92

Table 4

Reference air permeability at 100 Pa related to joints length Q100 = 2.49 m3/hm

related to overall area

(m3/hm2)
4.69 7.14 9.28 11.23 13.39

Class: 2

Reference air permeability at 100 Pa related to overall area Q100 = 7.14 m3/hm2

Classification related to joints length (with regard to

pressure dependence of air permeability) according to EN

12207

Class:

Classification related to overall area (with regard to

pressure dependence of air permeability) according to EN

12207

Class: 2

Final classification of the test specimen according to  EN

12207

2

Test pressure step (Pa)

Air permeability
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Chart 1 - Air Permeability before Wind load
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2.

Door Drawings

 

Test result:

Pmax = Pa

Windows and doors – Watertightness – Test method EN 1027

Water penetration: When water sprayed for 240 seconds at 300 Pa, the water penetration started between door

frame and door leaf.

250

: Water penetration position
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3.

3.1 Deflection test

    

3.2 Repeated pressure test

Positive

pressure

+P1

Zero

pressure

P0

Frontal

deflection

Fp(mm)

Relative frontal

deflection

Frp = Fp/L

Negative

pressure

-P1

Zero

pressure

P0

Frontal

deflection

Fp(mm)

Relative frontal

deflection

Frp = Fp/L

0.0

1.4 1/14362 5.6 0.0 3.1 0.1

3 1.5

1 4.6 0.0

2.6 1/788

(1, 2, 3 are location of gauges)

Frame member length L1 = 980 mm

Frame member length L2 = 1350 mm

Frame member length L3 = 1350 mm

Gauge

No.

Frontal displacement (deflection) values (mm)

Table 5

1.4

0.0 1.7 0.0

No significant damage happened, and the sample was still operable.

Test Result:

50 cycles of negative and positive pressure P2 = 0.5 × P1= 800 Pa

Windows and doors –Resistance to wind load – Test method EN 12211

23

1

Page 11 of 16



Test Report

Issue Date: 2021-01-07 Intertek Report No. 200923003SHF-001

3.3 Windows and doors – Air permeability – Test method EN 1026 – after wind load

m

m2

61.94

51.66 85.38 121.89

26.25 43.38

12.45

related to joints length

(m3/hm)
2.20

100 150 200 250 300

9.14 15.11 21.57

absolute (m3/h)

5.65

·     Overall area: 1.97

14.00 14.32 15.98 17.53 22.10

·     Length of opening joints:

Table 6

Air

permeability

at positive

pressure 2.83

25.83

3.10 3.91

600

related to joints length

(m3/hm)
1.62 2.17 2.48

200 250 300 450

8.918.12

related to overall area

(m3/hm2)

34.75 42.74

6.33 10.33 13.92 17.66 21.72

50

2.53

100 150

4.57

10.52 12.46 14.92 17.58

3.66 4.34 5.201.91 2.88 6.12 9.51

Average air

permeability

50

24.53 34.60 53.74 73.86

related to joints length

(m3/hm)
13.07

27.31 37.53
related to overall area

(m3/hm2)
5.48 8.28

Test pressure step (Pa)

Air permeability

Test pressure step (Pa)

Air permeability

Test pressure step (Pa)

20.33

6.22

absolute (m3/h) 9.13 12.24

300 450

11.23 13.13
related to overall area

(m3/hm2)
4.64 7.11 7.28

Table 7

Air

permeability

at negative

pressure

50 450 600

27.39

Table 8

29.36

3.60 4.85 6.15 7.56

100 150 200 250 600

absolute (m3/h) 10.79 16.29 20.70

Air permeability
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Table 9

 m3/hm

The requirement for maximum air permeability (120% of upper limit value) at

100 Pa for the given class – Class 2 (after wind load) related to joints length
8.1  m3/hm

The requirement for maximum air permeability (120% of upper limit value) at

100 Pa for the given class – Class 2 (after wind load) related to overall area
32.4 m3/hm2

8.28 m3/hm2Reference air permeability at 100 Pa related to overall area Q100 =

Reference air permeability at 100 Pa related to joints length Q100 = 2.88
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Chart 2 - Air Permeability after Wind load
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3.4 Safety test

The test specimen remained closed, without any visible damage and failure or detachment any parts of the test

specimen.

1 cycle including negative and positive test pressure P3 = 1.5 × P1 = 2400 Pa

Test results:
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Revision:

NO. DATE CHANGES AUTHOR REVIEWER

Appendix D: Sample Received Photo
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